DE4014-XX/4
Parts List

WINCO Service
Phone: 507-357-6831
Email: service@wincogen.com
www.wincogen.com

8405224-044PL 1 Rev A



General Assembly

j
~ . \.u el o
Ny A Wit . 1 :7
; . e 4 I '
L g8 9t Alfed L S a
@\ = = I
@\ Moo S TIe° _ o] = e 1 oo
o o o 0
ITEM NO. | PART NUMBER DESCRIPTION QTY.

1 350001-107 ENGINE, ISUZU, MODEL 4LE2X, TIER IV FINAL 1

2 350023-19 GEN END, S1L2-R1, SAE#4/10", WDG#711, 12-LEAD 1

3 352020-26 BATTERY CHARGER KIT, 12V, 1.5 AMP 1

4 1000-0541 CONTROLLER MOUNT ASSEMBLY 1

5 1000-0959 DE40 BASE ASSEMBLY 1

6 1000-0554 DE FUEL TANK ASSEMBLY 1

7 80765-010 BATTERY 12V 650CCA GROUP 24 1

8 1000-0567 DE30 TERMINAL BOX ASSEMBLY 1

9 1000-0955 HARDWARE KIT DE40 MKII 1

10 1000-0951 DECAL AND NAMEPLATE INSTALLATION DE23, DE40 1

11 811023-001 DE23, DSE DISPLAY TO ECU WIRING HARNESS 1

12 805050-004 BATTERY TRAY KIT 1

13 OPM-147 OPERATORS MANUAL DE40 1

8405224-044PL 2 Rev A




ITEM NO. | PART NUMBER DESCRIPTION QTY.

1 7-120 AIR FILTER |
2 7-105 OIL FILTER |
3 7-112 SEDIMENT BOWL FUEL FILTER |
4 7-113 SEDIMENT BOWL FUEL FILTER |

ALL ITEMS LISTED IN THE ABOVE TABLE ARE INCLUDED WITH A
16200-035 MAINTENANCE KIT PURCHASE

5 7-121 STARTER MOTOR |
6 7-122 ALTERNATOR |
7 7-115 FAN BELT |
8 7-114 UPPER AND LOWER RADIATOR HOSE KIT |

Contact Winco service for full engine parts support.

8405224-044PL 3 Rev A




Hardware Kit

CONTROLLER COMES
WITH ENGINE*

8405224-044PL 4 Rev A




Hardware Kit continued

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 801025-013 EXHAUST, 2.5IN FLEX WITH FLANGE 1
2 98906-021 OIL DRAIN VALVE M24-2.0 X5/8" 90 ]
3 97436-010 M10 LOCKWASHER 20
4 96003-025 M10-1.5X25MM 8
5 96003-030 M10-1.5X30MMM 12
6 65005-001 5/16 WASHER SS 4
/ 64908-001 HHCS M8-1.25X35MM 8.8GR ZINC 4
8 16043-002 VIRGIS AIR RESTRICTION INDICATOR |
9 56348-000 FITTING, REDUCER, 3/8 X 1/4 |
10 350341 HOSE FITTING 1/4 NPT (M) X 5/8 HOSE BARB 2
11 92587-000 ELBOW 1/4NPT 45 DEGREE 1
12 16249-000 .3125-18 FLANGE 3
13 20039-000 LOCKWASHER 1/2 EXTERNAL TOOTH |
14 526-000 5/16 FLAT WASHER 5
15 1116-000 HHCS .3125-18X1 3
16 93542-018 LEAD WIRE ASSY 2
17 92386-003 1/8 NPT X 2' NIPPLE 1
18 62173-001 SELF TAP.SC. 5/16-18X.75 2
19 352125-1 1/4-20 RIVET NUT 22 GA-10GA 4
20 352120-2 1/4-20 X .75 FHCS 8
21 300527-7 DEUTSCH HDP20 1.875 JAM NUT 1
22 300527-6 DEUTSCH HDP20 LOCK WASHER 1
23 16200-523 MAINTENANCE KIT DECAL 1
24 94319-009 HOSE FIT. .500-14NPT X .625 HOSE BARB 1
25 81019-000 HOSE CLAMP CONSTANT TENSION 24MM, 5/8 HOSE 6
26 93689-001 HOSE 0.625IN ID RUBBER, 16 IN 1
27 93542-013 LEAD WIRE ASSY 1
28 93689-001 HOSE 43" 2
29 92386-002 PIPE NIPPLE 1/8 NPT X 1.5" ]
30 1000-0949 ISUZU ECU MOUNT MK ]
31 2000-0044 SHIP LOOSE FOAM KIT FOR FIELD INSTALLATION 1
32 2000-0015 RELAY RELOCATION BRACKET ASM (DE23, DE40) ]
33 1000-0227 FUEL FILTER MOUNT ]
34 80781-018 BLOCK HEATER WITH THERMOSTAT ASSY ]
35 ISUZU ECU MODEL ISUZU ECU 1

8405224-044PL 5 Rev A




Base Frame Assembly

ITEM NO. | PART NUMBER DESCRIPTION QTY.
| 1000-0934 DE23 LEFT SIDE BASE RAIL 1
2 1000-0936 DE23 RIGHT SIDE BASE RAIL WELDMENT ]
3 1516-000 .5-13X1.25 HHB 14
4 21867-001 FLAT WASHER .51 X .88 X .05 14
5 16248-001 .5-13 FLANGE NUT 20
6 1000-0944 | DE23 ENGINE CROSSMEMBER WELDMENT 1
7 1000-0954 |DE40 FORWARD FORK POCKET WELDMENT ]
8 1000-0958 DE40 GEN CROSSMEMBER WELDMENT 1
9 98807-005 SHOCKMOUNT BLUE/GOLD 2
10 21867-002 WASHER .5 X 1.375 X .146 )
11 57580-007 HHCS .5-13 X 3 6
12 98806-002 |WASHER SNUBBING 2.13 X .532 X .134THK 6
13 91658-001 HHCS 3/8-16X1 12
14 16250-000 .375-16 FLANGE NUT 12
15 98807-003 SHOCKMOUNT RED/GOLD 4
16 352125-1 1/4-20 RIVET NUT 22 GA-10GA 4
17 92388-001 HOSE FIT 1/2 NPT X 5/8 HOSE 1
18 97391-003 TUBE CLAMP/CUSH.WIRE 15/16 2
19 65004-000 .25-20X.5 SELF TAP SS 2

8405224-044PL

Rev A




Base and Fuel Tank Assembly

ITEM NO. | PART NUMBER DESCRIPTION QY.
] 1000-0549 DE FUEL TANK SIDE RAIL 2
FUEL TANK, 47 USEABLE GALLON, PLASTIC
Z 350041-142 FUEL TANK WITH DIP TUBES ‘
3 57580-000 5-13X2.0 HHB 14
4 1516-000 5-13X1.25 HHB 9
5 21867-001 FLAT WASHER 51 X .88 X .05 30
6 93564-000 PIPE PLUG 3/4 SQUARE HEAD ]
7 1000-0548 DE FUEL TANK END CAP 2
8 92242-000 NUT HEX .500-13 NYLOCK 7
9 1000-0550 DE CENTER FUEL TANK CROSSMEMBER ]
10 94319-008 | HOSE FIT. .500-14NPT X .375 HOSE BARB 2
1 55505-028 HOSE 3/8 1D X 55" LONG ]
12 81018-006 HOSE CLAMP 7/8 TO 3/8 X 1/2 WIDE 4
13 15482-010 FUEL NECK ADAPTER 2.25" FILL I
» 15480011 FUEL CAP, 2.25 INCH, 2-WAY VENTED, :
TETHERED, DIESEL ONLY, GREEN, 8IN TETHER
RIVET NUT 0.5-13, .063 - .200 (SHEET METAL
15 352125-3 HOLES SIZE .6875() 20
16 636-000 LOCKWASHER 1/2 SPLIT 16
17 55505-024 HOSE 3/8 ID X 50" LONG ]
18 1000-0551 DE CENTER FUEL TANK STOP 1

8405224-044PL

7

Rev A




Battery Chargers

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 72036-022 |BATTERY CHARGER, 12VDC, 1.5AMP, GUEST 270TA 1
2 21698-001 TORX PAN HEAD SCREW #10 2

Battery Kit

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 805050-001 BATTERY TRAY 1
2 16248-000 .25-20 FLANGE NUT 8
3 94980-001 THREAD STUD .25-20X.625 8
4 16329-001 RUBBER STRAP, BATTERY HOLD DOWN 1
5 53220-038 BATTERY CABLE ASSY 1
6 53220-079 BATTERY CABLE POS ASSY 1GA 18 INCH 1

8405224-044PL 8 Rev A



Controls

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 3518%21-51 ECU ENGINE CONTROLLER 1
2 16248-000 .25-20 FLANGE NUT 8
3 1000-0542 CONTROLLER VIBE MOUNT 1
4 64062-002 SHOCKMOUNT .25 50 DURO 4
S 1000-0561 CONTROLLER SIDE PEDESTAL 1
6 512-000 .25 WASHER 16
/7 476-000 .25-20X.625 HHB 8
8 1000-0568 CONTROLLER BOX MOUNT 1
9 466-000 .25-20X.75 HHB 8
10 479-000 LOCK WASHER, .25" SPLIT 8
11 352125-1 1/4-20 RIVET NUT 22 GA-10GA 2
12 21698-001 TORX PAN HEAD SCREW #10 4

8405224-044PL 9 Rev A



1dv¥0-¥CCS0v8

oL

2888

S /A
/'/(\
S

NS

4
Vit

Controls Continued




Controls continued

ITEM NO. | PART NUMBER DESCRIPTION
1 351112-29 DEEP SEA ELECTRONICS 7310 MKI 1
2 351900-42 DIN RAIL MOUNTING PLATE 1
3 351900-44 COVER SUPPORT BRACKET 1
4 351900-45 DSE8610 CONTROL BOX BOTTOM 1
) 351900-47 DSE 7310 MKII FRONT PANEL 1
6 94980-003 THREAD STUD .25-20 X .750 2
/ 96286-001 1/4"NYLON WASHER 4
8 21698-001 TORX PAN HEAD SCREW #10 21
9 64089-000 SPST, ROCKER SWITCH 2
10 48602-003 TERMINAL FEMALE 16-14 AWG .250 TAB 2
11 61898-000 TERMINAL FLAG 16/14AWG .250 2
12 23917-002 GROMMET, .375ID X 1 2
13 351900-51 PLUG MOUNTING PLATE 1
14 352017-001 WIRE DUCT, 8.5IN 2
15 64551-005 DIN RAIL 9.5" 1
16 80623-009  [TERMINAL BLOCK, DIN MOUNTED, SPRING CAGE 12
17 80623-010 END BLOCK, DIN MOUNTED 3
18 80623011 2-POLE TERMINAL BLOCK JUMPER 2
19 91683-000 1/4 TURN CLIP NUT 2
20 921684-000 RETAINER RING 1/4 TURN SPLIT RING 2
21 921682-001 STUD 1/4 TURN SLOTTED 2
22 24988-000 SCREW 6-32 X 1/2 BIND 4
23 425-000 #6 FLATWASHER 8
24 51802-000 NUT HEX #6-32 NYLOCK 4
25 96925-002 14 PIN CONNECTOR 1
26 96925-006 16 PIN CONNECTOR 1
27 96923-001 TERMINAL, SOCKET, 18-16AWG 10
28 96924-001 TERMINAL, PIN, 18-16AWG 16
29 2489-003 DIN RAIL FUSE HOLDER 1-1/4 X 1/4IN 5
30 598-000 #10 WASHER )
31 16600-005 DSE MKI ADVANCE POWER LOGO INSERT 1
32 16601-007 DSE 8610 MKII LIGHT LEGEND CARD INSERT 1
33 80623-012 3-POLE TERMINAL BLOCK JUMPER 1
34 95064-008 FUSE AGC 2 AMP 3
35 95064-000 FUSE AGC 3 AMP 1
36 95064-006 FUSE AGC 10 AMP |
37 351095-16 DECAL, FUSES AND TERMINAL BLOCKS |
38 99783-001 SWITCH, PUSH-PULL 1
39 99783-002 SWITCH CONTACT |
40 97517-001 RHEOSTAT 1
41 351900-36 RHEOSTAT MOUNTING BRACKET 1
42 96923-101 PLUG TERMINAL 4
43 96333-001 LOW COOLANT MODULE 1
44 638-000 HEX NUT, .25IN 2
45 479-000 LOCK WASHER, .25" SPLIT 2
46 63941-004 DECAL FUSE WARNING (ENGLISH) 1
47 351900-52 DSE CONTROL BOX TOP 1
48 351900-53 DSE PANEL STOP 1
49 11067-000 18 GA WIRE 1

8405224-044PL

1

Rev A




Terminal Box Assembly

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 1000-0566 DE30 TERMINAL BOX 1
2 801025-009 TERMINAL BOX CT PANEL ASSEMBLY 1
3 1000-0237 DE40 TERMINAL BOX COVER 1
4 21698-001 TORX PAN HEAD SCREW #10 10
5 62173-001 SELF TAP.SC. 5/16-18X.75 2
) 1000-0304 DE40 AVR COVER 1
/ 352125-1 1/4-20 RIVET NUT 22 GA-10GA 12
8 93542-018 LEAD WIRE ASSY 1
9 512-000 .25 WASHER 4

8405224-044PL

12

Rev A




Terminal Box CT Panel Assembly

2 B2 8 8 8 B

ITEM NO. | PART NUMBER DESCRIPTION QTY.
1 801025-009 TERMINAL BOX CT PANEL 1
2 23917-000 GROMMET .6875ID X 1 1
3 80126-003 CT 150:5 PANEL MOUNT 3
4 598-000 #10 WASHER 24
5 64872-000 SOC.HCS 10-24 X 3/4 BLK 12
6 5315-000 NUT HEX 10-24 NYLON 12
7 99347-029 AC HA(RSI\I%IEISESRI,:A\CT)(R) RDSE SERES 1

8405224-044PL 13 Rev A



Generator

ITEM DESCRIPTION DE40 QTY
-- | COMPLETE GENERATOR END [350023-19| 1
-- STAMFORD MODEL STL2-RT -
-- WINDING 711 -
9 AVR AS540 8-101 1
- RECTIFIER SERVICE KIT 8-818 1

Contact Winco for additional generator parts support.

EXPECTED RESISTANCE (Q)@ 20°C (+/-10%)
MODEL STL2-R1
STATOR WINDING (LEAD TO LEAD)| 0.1140
ROTOR WINDING 1.100
EXCITER STATOR 14.60
EXCITER ROTOR (LEAD TO LEAD) | 0.2240
AUX WINDING 3.72

8405224-044PL 14 Rev A




Generator Connections

THREE PHASE AC WIRE HIGH AND LOW WYE

™ LG oy .n.1
p S | 7 o0 -

% - - TO VOLTAGE RECLLATOR “‘xv N | s i
ENGINE il _ O ENG
7 4 CONTROL - L ' CONTROL

TO WOLTAGE REGULATOR 77

] 13 3 (_'HN_} ™ [1 B
J et T
o N T ol
Y me > {
_ _‘3,!‘*‘-_?; T”'“"E{ T8 T8 Z’\ T2
TS s
I3 .
//'5 {h““‘ /
&3 B2 ™, / R
| Y,
LOW VOLTAGE WYE
]?'L,';’??UH V. BD HZ.
3 2 (j Noh &
r A e
L 'l i F
T 1205 g R
HIGH VOLTAGE WYE N o o = ? ? ?
240,/416—277 /480 V. 60 HZ. SROWND f:’J Ll:;:) @ M oD G3 o2 ol M
' 10 LOAD
THREE PHASE AC WIRING- DELTA SINGLE PHASE 211 WINDING
]
6 . / -
TO VOLTAGE REGULATOR J TO VOLTAGE REGULATOR
/ o T
— j — (T [
4 2 O EMGIMNE },.'{ _:} | ‘ 10 ENGIME
W/ A W/ M2 ol T8/\1s nanz el I
- 3% A2, & f i
; e (= T —— G —
i zg\, - {:“-—:’ fr:‘“ g .-C’ F;‘\ |II i
L2/ e/ -~ _ T, .. TENATS, T
I5/T7, b — N Y Er UL L
W2/ T '
-’é ';lﬂ\". G2
UE AT 3 gL 9
L A1na Ty =
s Fa I L L P =) W —
ai Ms’.;,—-—uma;;i—- -
VE/TI
DOUBLE DELTA SINGLE PHASE
120,240 V. 60 HZ
- ..\
THREEE PHASE DELTA — (_J —
120/240 V. 60 HZ. | j_ Nl
- T T T
GROUND G3 @2 61 N r».'
TO LOAD

8405224-044PL 15 Rev A



Manual Generator Control Schematic

o<

— N ——

1 |
- +
J3LIW IWIL

200-G2696

— 00

—ANOT0VO———

ooo-mw%ma

3ISN4 AWV ¢
3ISN4 AWV ¢
ISN4 dWv ¢
3ISN4 dWV |
3SN4 dWV 0l

€1

]

SOd Z_->‘\b\

OIAN NIFA

<
>
)
[~

J3LIW 1TOA

+NSd
- :&VJ

J

]

0¢
g8
98
V.8
/8

3aovia

H—.

——
N1}
M

L

HOLIMS LdVIS

16

8405224-044PL



DSE7310 Generator Control Schematic

w
¥
2
H
P
B =
= i
v z R
o & 853.8
Zz 7 o g
0 Bl. EERD
> j+ 8
Lo, Igl &~ FUEL
= 8. Seane o
A IR 8 8
< ] CHiraEL o= g 2]
=z =]
T B 2 ANALOGUE INPUT C OMiON o1
P 2
es] . 5
= T COOLANT TEWF SEMSOR =
@} B3 e evmsenson e L
O & rEcniE N Ry~ g
3 3 necsiE sensor t
B FLEXIELE SENSOR LN
SCR g
44 & -
B B § z
s H i
BCFAIL g s 1
a5 el Nomwar |z B
ESTOP gl oE sl
& u| |z z TP c @
ESTOP P 2 B
START + gt
START -« = @ %
GND
GND = & L
BATT + =g z S
BATT + i b
T3 @ = o § 5 §M 8
So= 7 e : g
—_ e = 3
322 : g =, s
e F 2 g Gk g5
2OF 2 : s
w = O = 28
A0 o] =
o7 g g EE
e = 22 gl
= = = 2k g 2 Beg
i
— % % @
% (95}
=
=
=
&=
o
et
52
a
3 o = B = B g H B g @ B BB
00 NW R =5 ™o e o B BN NG

JOLDANNOD Dd
JOLDANNOD OV

8405224-044PL 17 Rev A




<
>
)
[~

104 24000 IS0 35N 3SE3| o "B IS SMOUS 100 UWAS SIUL

“gEALUEL BMIS ALILAEL pUE & o % o1aas v

coaLley aUIBUS Ul S1950U05 U3 U0 SU) SAM0US 100 WAS SILL R348 e v
TOULNOJ NOIL IS IATVA NI ¥ i H

H 3TT FIRISO . AMAL FIVAVAT 1A
fejal papuswLngal 75| 85N asead H THL VI £8 woskEs [

o & et cnaso 138

i ArionE EEOTORY V)
003 $5ALLIEL 2015 AUII2BW _ﬁ Vasni W it VD 5]

‘o0] SSalllel 3p1s sUgJew LIT £CNTSO

10) 31 ISIM] 35N SSE3| 3110 PI3IUS SMOUS [DOWAS SILL - |

F
!
:
;
€

61T [ERISO —
W 03 30 £50JWEH ST 66 Foy HOILISOd ¥ H0LOM 10
. ESOLVED 3T £0 4 A ssTIHSNEA WA [7]
SLefvd 55300 INISNT ! TS0 51 76 a 05 35
‘3715 papusLUWDdal 7S] 51 bsgy 0 UGIINIIsUl [B1330S OU SEL YIIUM 2L 8l L . ) g
"SI AN ILIES PERUSWILICIE] Z5| | BUI Sl 0] IEU S0UInU UL AIL.£ L 1D f: i Rg r Ve sov0d [
UL 3215 3l = DLW HOSNES
o ’ T [-W0ET -0 SUIS-95 ML
R e M TEIRY FVD
SAGS Lt WOSHES [

E£E
e —30F

p L E— +—] 3t HEva 22
e [ ] [ ] )
ZIL-d 4 OIS, AT

wEp-vERED 4 TAYJ0SEID EI0LHLUNT RE — s
3 HAV) 05133
= [ %] ——F5
£ Li [ AWHL ATV TTOJTNVIL
A LII¥T 30 wosuzs [

EMIS-95 65
E 3 AYATDS 6L

TUAS ST TIO H

HOSHAS

SRR i
_ WAL OH VL “ 3 DHIVL-ID

ST HNOH $O 0TS 25 6F

ouvg
OUYEYT 1L r
neds 1 HOSHAS
3 WUAFDS WL HIV DVLAD
FI MLAVLS SO MR | ey | ey

18

[E] onmasow
s

L

k] e
et DWufmrETym—— | "o s VL 16 _ <] g L]
WL LS008
OOML VI UOSKHS ﬂ
P
S 2
W KW WEAD IRy T . :
1 TEL TN VT SETTLSY
1 @ HUNSSEH 10 VT i
4 T HOILISOA T
@ IR I ETE ALDLASO HOSHAS

| e T i ey p— R
| s, O e e e RS
O e 0150
@ DYINONYT 9 BVICSD

[Eaav

Engine Wiring Schematic

=ﬁ\

vk st 8 ——yrmr o e ————#

i3 : NPT
=] £ EM0d-Dd
= 1 mnDd 3
o oIS 2d
& NOIS 94
 A5¥19d

LEH - i O |
= T AR50
it # LaVIS 51 N = e ——
EIUVHD TWVT 7 AT S1 JLSINAST 5T Jn.%||v@
Jaora
TR Y Nﬂ (sv1) awBug- (AZIVIF BINSUpU] J0] WVHOVIA WA

wesdag W33
TELLPEWIT  vE

8405224-044PL



	Title Page
	Drawing View448

	General 1
	Drawing View449
	Drawing View450

	Engine 1
	Drawing View451
	Drawing View452

	Engine 2
	Drawing View453

	Engine 3
	Drawing View454

	BASE ASM
	Drawing View455

	FUEL SYSTEM
	Drawing View439

	BATT 1
	Drawing View440
	Drawing View456

	Control 1
	Drawing View442

	Control 2
	Drawing View112
	Drawing View114

	Controls 3
	Drawing View170

	TERMINAL BOX 1
	Drawing View444

	TERMINAL BOX 2
	Drawing View446
	Drawing View447

	Generator 1
	Wiring Generator
	Wiring Controls
	Wiring Engine
	Blank Page



